
  
                                                                          

  Page 1  

SAFARI BAR

MOUNT BRACKET
¦µ8 FASTENERS

M12¡Á50 HEX BOLT

SIDE VIEW
SIDE VIEW

            
             INSTALLATION INSTRUCTIONS 

              APLICATION�1997-98 HONDA CRV 
 

TEL�1-866-XANATOS 
 
 

 
 
SAFARI BAR  
ASSEMBLY 

#17SS12/17BK12 
  
MOUNT KIT 

   B35 

 
 
 
 

QTY 
PARTS KIT CONTENTS 

DESCRIPTION 
TOOLS REQUIRED 

1 
1 
2 
2 
2 
2 
4 
2 
2 
2 
4 
2 

MOUNT BRACKET-DRIVER SIDE  
MOUNT BRACKET-PASSENGER SIDE 
M12×50 HEX BOLT 
Φ12 SAE FLAT WASHERS 
Φ12 LOCK WASHERS 
M10×30 HEX BOLT 
Φ10 FALT WASHER 
Φ10 LOCK WASHER 
M8×25 HEX BOLT 
M8 HEX NUT 
Φ8 FLAT WASHER 
Φ8 LOCK WASHER 

1/2” SOCKET 
1/2” WRENCH 
9/16” SOCKET 
3/4” SOCKET 
`3/4” WRENCH 
TOROUE WRENCH 
PATCHET 

 

STEP1:  REMOVE THE CONTENTS FROM THE BOX AND CHECK FOR ANY DAMAGE. VERIFY ALL 

PARTS AGAINST PARTS LIST. 

STEP2:  READ AND UNDERSTAND INSTRUCTIONS COMPLETELY BEFORE BEGINNING 

INSTALLATION. 

STEP3:  INSTALL MOUNT BRACKET USING BOTTOM M8 ANS M10MM FASTENERS THROUGH TABS 

AS SHOWN IN FIG 1.2AND 3. LEAVE LOOSE. 

STEP4: INSTALL BACKING PLATE USING M10 FASTENERS AS SHOWN (FIG. 1 AND 3) LEAVEL 

LOOSE. 

STEP5:  MOUNT SAFARI BAR USING M12 FASTENERS. (SEE FIG 3 TO 4) 



  
                                                                          

STEP6.  Center and level Safari Bar. TIGHTEN AND Torque fasteners as LISTED. M12 fasteners to 65FT.LBS, 
M10 –32 FT.LBS,M8-17 FT.LB 
 

FI G U RE 1

B O T TO M SI D E O F FR O NT F AS C I A

FI G U RE 4
TO P VI E W

P A S S S I DEDR I V ER
SI D E

F R O NT

( CR - V B R A CK E T )

C R- V BR A C KE T

S A F AR I B A R

MO U N T B R AC K E T
¦µ 8 FA S T EN E R S

B A CK P LA T E

M 10 ¡Á 3 0 B O LT

¦µ 1 0 F A S TE N E RS
£¨ S E E F I G¡£ 1 £©

M 1 2¡Á 5 0 H E X B O L T

MO U N T B R AC K E T
(D R I VE R SI D E )

M 12 ¡Á 5 0 H E X B O LT

¦µ 8 HA R D WA R E

S I D E V I EW

CR - V B R A CK E T

M 8 ¡Á 2 5 B O LT

F I GU R E 2

M OU N T B R A CK E T
DR I V ER S ID E

CR - V B R AC K E T

B AC K PL A T E

M 8 ¡Á 25 B OL T

S ID E VI E W

F IG U R E 3
F R ON T

 

  Page 2  


	              APLICATION：1997-98 HONDA CRV
	ASSEMBLY
	#17SS12/17BK12
	QTY
	TOOLS REQUIRED



